



REPORT #: Viceroy101421

Certificate of Testing

ISSUED BY

CULP FABRIC CENTER

2742-A TUCKER STREET EXTENSION
BURLINGTON, NC 27215
(336) 229-2562

Fabric Viceroy was tested in accordance with the California Technical Bulletin 117-2013, Section 1, Cover Fabric Test. The results are shown below.

Test Results

Vertical Char Length

Fill/Fill
8mm

Warp/Warp
7mm

Warp/Fill
8mm

PASS Yes

Char length less than 45mm

No ignitions or smolder after 45 minutes

Dreama Beauchamp

Dreama Beauchamp
Quality Assurance Specialist

Date: 7/19/2022